


DG1400A

Fig #. | Part Number Description Quantity

3140978 |GEAR COVER ASS'Y 1
20 2417366 NEEDLE BEARING(HKO709B) 1
21 2043460 |GEAR COVER 1
24 2412381  |O-RING(B) 1
26 2030037  |LOCK PIN 1
27 2411753 |SPRING 1
28 2110082  |LOCK BUTTON 1

3109084 |[PACKING GLAND ASS'Y(A/S) 1
29 2412026 RETAINING RING(D32,C TYPE,HOLE)) 1
31 2045138  |PACKING GLAND 1
32 2417930 BALL BEARING(6201DDCM) 1
34 2051021 DUST PLATE 1

3050311  |SCREW KIT ASS'Y 1

2405405 |+PAN HD T/T-B(M4*16) 1

2405101 +PAN HD TAP S & PW(M3*10) 2
23 2405425 |+PAN HD T/T-B(M4*25) 4
25 2404825 |+PAN HD M/C SCREW(M4*20,COAT) 1
33 2404209 |+PAN HD M/C S & SW(M4*12) 4
39 2404285 |+PAN HD M/C S & SW(M4*10,COAT) 1
50 2405140 |+PAN HD TAP S & PW(M4*20) 1
47 2412033 RETAINING RING(D5,E TYPE) 1
1 3119319 CORD ASS'Y(2C*1.0*4,HO7RNF) 1
2 2070334 |CORD ARMOR 1
4 2052315 |CORD CLIP 1
5 2008120 |TOGGLE SWITCH 1
6 2411891 ROD SPRING 1
7 2140231  |SWITCH ROD 1
8 2011123  |CARBON BRUSH 1
10 2120030 |HOUSING 1
11 3011333  |STATOR ASS'Y 1
12 3001393 ARMATURE ASS'Y 1
13 2135079 SWITCH KNOB 1
14 2130924  |FAN GUIDE 1
15 2040615 |BEARING COVER 1
16 2072617 |RUBBER RING 1
17 2417923  |BALL BEARING(6000UUC2) 1




18 2024348  [PINION 1
19 2403033  [HEX NUT(M6) 1
22 2024347  [GEAR 1
30 2412365  [O-RING(A) 1
35 2201427  (WHEEL WASHER 1
36 2036718  [WHEEL NUT 1
37 2023171 SPINDLE 1
38 2055552  |SPRING PLATE 1
40 3101841 WHEEL GUARD ASS'Y 1
41 3149143  |BRUSH HOLDER ASS'Y 2
42 2011124  |CARBON BRUSH(AUTO STOP) 1
43 2170207  |DUST COVER 1
44 2417943  |BALL BEARING(607UUC2) 1
45 2072333  |RUBBER PACKING 1
46 2012303 |MAGNET 1
48 2131534  |TAIL COVER 1
49 3119187 |CONTROLLER ASS'Y 1
51 7737880 [BRAND NAME LABEL 1
52 7711027  [NAME PLATE 1
STANDARD ASSESSORIES
3149144  [SIDE HANDLE ASS'Y 1
2061512  |WRENCH,SAG 230E 1

3050909

PLASTIC KIT ASS'Y




